
This Owner's Manual is provided and hosted by Appliance Factory Parts.

MAYTAG A906
Owner's Manual

Shop genuine replacement parts for MAYTAG A906

Find Your MAYTAG Washer Parts - Select From 1759 Models

-------- Manual continues below --------

https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/washers/maytag/a906.html
https://www.appliancefactoryparts.com/washers/maytag/


Repair
Parts
List

MODEL NUMBER

A906

When requesting service or ordering parts, always 
provide the following information:

- Product Type - Part Number

- Model Number - Part Description

WASHER

©2005 Maytag Services



Section: FRONT VIEW

NOIMAGE

Model: A906

1



FRONT VIEW

No. Part No. Description

Section:

Series Qty
1 N 203170 FABRIC CONTROL SWITCH 00 1
2 N 203173 TOP COVER-WHITE 00 1
3 N 203319 CABINET-WHITE 00 1
4 N 204230 FABRIC CONTROL SWITCH 00 1
5  204439 SCREW & FSTNER ASSY(FRT.PANEL) 00 1
6  204445 SCREW & FASTENER ASY. 00 1
7 N 204701 BUTTON KIT 00 1
8  210385 NUT, LOCK 00 1
9  210684 FOOT, RUBBER 00 1
10  211252 SCREW 00 1
11  211726 HINGE, BALL 00 1
12  212073 LID-WHITE 00 1
13  212716 BUMPER, LID 00 1
14  212982 FASTENER, PANEL 00 1
15 N 212991 CONTROL PANEL 00 1
16  212998 FRONT PANEL-WHITE 00 1
17 N 213001 TRIM STRIP 00 1
18  213007 SCREW, CABINET 00 6
19 N 213021 GLASS PANEL F/CONTROL PANEL 00 1
20 N 213368 DELICATE BUTTON 00 1
21 N 213369 WOOL BUTTON 00 1
22 N 213370 PERMANENT PRESS BUTTON 00 1
23 N 213371 FULL WHITE LOAD BUTTON 00 1
24 N 213372 PARTIAL WHITE LOAD BUTTON 00 1
25 N 213373 FULL COLORED LOAD BUTTON 00 1
26 N 213374 PARTIAL COLORED BUTTON 00 1
27  211375 SCREW,STOP LUG(CENTER SHAFT) 00 1
28 N 213376 RINSE BUTTON 00 1
29 N 213377 SPIN DRY BUTTON 00 1
30  302699 LEG, ADJUSTABLE (W/NUT) 00 1

2

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: REAR VIEW

NOIMAGE

Model: A906

3



REAR VIEW

No. Part No. Description

Section:

Series Qty
1 N 203173 TOP COVER-WHITE 00 1
2  203177 WATER VALVE 00 1
3 N 203319 CABINET-WHITE 00 1
4  204590 POWER CORD 00 1
5  211294 SCREW 00 1
6 N 211878 PLATE, ACCESS 00 1
7  211881 GROMMET, CORD 00 1
8  212276 SCREW 00 1
9  212277 SCREW, #8 X 1/2 INCH 00 1
10 N 212984 VALVE MOUNTING PLATE 00 1
11  212985 PLATE, ACCESS (W/HOLE) 00 1
12 N 212991 CONTROL PANEL 00 1
13 N 213009 CONTROL COVER-WHITE 00 1
14  213121 SCREW 00 1
15  214519 LABEL, ELECTRICAL INSTRUCTION 00 1
16  312620 SEMS SCREW, #10-16 X 1/2" 00 1

4

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: CONTROL PANEL (ORIGINAL)

NOIMAGE

Model: A906

5



CONTROL PANEL (ORIGINAL)

No. Part No. Description

Section:

Series Qty
1 N 200862 BALLAST 00 1
2  200863 FLUORESCENT LAMP 00 1
3 N 201423 RECEPTACLE 00 1
4 N 201825 ADVANCE MOTOR 00 1
5 N 201838 STARTER SOCKET 00 1
6  201840 STARTER 00 1
7 N 201945 GEAR MOTOR SWITCH KIT 00 1
8  201946 LID SWITCH (W/TUB LIGHT) 00 1
9 N 202164 TIMER MOTOR 00 1
10 N 202807 RECEPT FOR FLUORESCENT LAMP 00 1
11  202894 SOLENOID FOR RELAY ASSEMBLY 00 1
12 N 203170 FABRIC CONTROL SWITCH 00 1
13 N 203173 TOP COVER-WHITE 00 1
14 N 203176 CANCEL SWITCH 00 1
15 N 203192 LOWER HARNESS W/PLUG 00 1
16 N 203226 FILL SWITCH WITH SOLENOID 00 1
17 N 203319 CABINET-WHITE 00 1
18 N 203372 UPPER HARNESS W/PLUG 00 1
19 N 203373 WIRE HARNESS-UNBALANCE RELAY 00 1
20  204590 POWER CORD 00 1
21  204968 PLUNGER & BRACKET ASSEMBLY 00 1
22 N 205211 TIMER - A906 00 1
23  210866 TWIN SPEED NUT 00 1
24 N 211250 FASTENER 00 1
25  211252 SCREW 00 1
26  211294 SCREW 00 1
27 N 211410 SCREW, HEX HD #8 X 3/8 INCH 00 1
28  211500 WASHER,BRACKE TO TOP COVER 00 1
29  211881 GROMMET, CORD 00 1
30 N 212081 EXTENSION SHAFT 00 1
31 N 212153 BRACKET FOR GEAR MOTOR SWITCH 00 1
32 N 212154 SCREW, #4-24 X 3/4 INCH 00 1
33  212220 SCREW-HEX HD TYPE B #6 X 15/16 00 1
34 N 212279 TWIN FASTENER 00 1
35 N 212850 SPRING LEVER 00 1
36 N 212851 BRACKET FOR UNBALANCE RELAY 00 1
37  212937 MOISTURE BARRIER 00 1
38  212949 SCREW 00 1
39  212950 SCREW, RELAY SWITCH TO BRKT 00 1
40  212951 SCREW, #6-32 X 1/4 INCH 00 1
41 N 212991 CONTROL PANEL 00 1
42 N 213002 BRACKET FOR ADVANCE MOTOR 00 1
43 N 213005 CUSHION 00 1
44 N 213006 BRACKET 00 1
45 N 213008 BRACKET 00 1
46 N 213010 PIN FOR LID SWITCH 00 1
47 N 213012 BRACKET FOR LAMP SOCKET 00 1
48 N 213021 GLASS PANEL F/CONTROL PANEL 00 1
49 N 213022 RETAINER 00 1
50 N 213023 RETAINER 00 1
51 N 213026 CLIP 00 1
52  213323 FASTENER, EXHAUST DUCT KIT 00 1
53  310632 SCREW 00 1
54 N 310744 SCREW-LAMP RECEPTACLE TO BRACK 00 1
55  910182 SCREW 00 1
56 N 053759 SCREW, #6-32 X 3/8 00 1

6

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: CONTROL PANEL (REVISED)

NOIMAGE

Model: A906

7



CONTROL PANEL (REVISED)

No. Part No. Description

Section:

Series Qty
1 N 200862 BALLAST 00 1
2  200863 FLUORESCENT LAMP 00 1
3 N 201423 RECEPTACLE 00 1
4 N 201838 STARTER SOCKET 00 1
5  201840 STARTER 00 1
6  201946 LID SWITCH (W/TUB LIGHT) 00 1
7 N 202807 RECEPT FOR FLUORESCENT LAMP 00 1
8  202894 SOLENOID FOR RELAY ASSEMBLY 00 1
9 N 203173 TOP COVER-WHITE 00 1
10  204228 DUAL PRESSURE SWITCH 00 1
11 N 204230 FABRIC CONTROL SWITCH 00 1
12 N 204231 TIMER, RAPID ADVANCE 00 1
13 N 204234 WIRE HARNESS 00 1
14  204968 PLUNGER & BRACKET ASSEMBLY 00 1
15  210866 TWIN SPEED NUT 00 1
16 N 211250 FASTENER 00 1
17  211252 SCREW 00 1
18  211294 SCREW 00 1
19 N 211410 SCREW, HEX HD #8 X 3/8 INCH 00 1
20  211500 WASHER,BRACKE TO TOP COVER 00 1
21  212220 SCREW-HEX HD TYPE B #6 X 15/16 00 1
22 N 212708 SCREW, #10-32 X 3/8 INCH 00 1
23  212937 MOISTURE BARRIER 00 1
24  212942 AIR DOME AND TUBE 00 1
25  212949 SCREW 00 1
26  212950 SCREW, RELAY SWITCH TO BRKT 00 1
27  212951 SCREW, #6-32 X 1/4 INCH 00 1
28 N 212991 CONTROL PANEL 00 1
29 N 213005 CUSHION 00 1
30 N 213006 BRACKET 00 1
31 N 213008 BRACKET 00 1
32 N 213012 BRACKET FOR LAMP SOCKET 00 1
33 N 213021 GLASS PANEL F/CONTROL PANEL 00 1
34 N 213022 RETAINER 00 1
35 N 213023 RETAINER 00 1
36 N 213026 CLIP 00 1
37  213323 FASTENER, EXHAUST DUCT KIT 00 1
38  213718 LID SWITCH PLUNGER 00 1
39  213719 UNBALANCE LEVER 00 1
40  213720 SPRING 00 1
41 N 213778 INSTRUCTION COVER FOR TIMER 00 1
42 N 310744 SCREW-LAMP RECEPTACLE TO BRACK 00 1
43  410296 CLAMP,WATER LEVEL SWTCH TUBE 00 1
44  910182 SCREW 00 1
45 N 910422 SPRING LEVER FOR RELAY 00 1
46 N 910426 RELAY BRACKET 00 1
47 N 053759 SCREW, #6-32 X 3/8 00 1

8

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: TOP COVER UP

NOIMAGE

Model: A906

9



TOP COVER UP

No. Part No. Description

Section:

Series Qty
1  200846 CLAMP - TUB COVER 00 1
2  201699 BLEACH INLET WITH STRAINER 00 1
3  201778 TUB COVER WITH WINDOW 00 1
4  202515 HOSE CLAMP - 1-1/16 INCH 00 1
5 N 202734 BUMPER 00 1
6  203156 INNER TUB 00 1
7 N 203173 TOP COVER-WHITE 00 1
8 N 203229 OUTER TUB 00 1
9  203265 LINT FILTER-DISPENSER 00 1
10 N 203319 CABINET-WHITE 00 1
11  203323 AGITATOR - TURQUOISE 00 1
12 N 203368 LAMP SOCKET & SEAL 0 1
13  204445 SCREW & FASTENER ASY. 00 1
14  204968 PLUNGER & BRACKET ASSEMBLY 00 1
15  210866 TWIN SPEED NUT 00 1
16  211003 BRACKET 00 1
17 N 211017 PILOT LAMP 00 1
18  211223 UNBALANCE BUMPER 00 1
19  211232 SEAL 00 1
20  211723 WINDOW FOR TUB 00 1
21 N 211742 STRAINER 00 1
22  211809 CLIP 00 1
23 N 211967 SCREW, #8-32 X 3/8 INCH 00 1
24  212073 LID-WHITE 00 1
25  212220 SCREW-HEX HD TYPE B #6 X 15/16 00 1
26  212632 BLEACH INLET 00 1
27  212716 BUMPER, LID 00 1
28  212815 DISPENSER CUP 00 1
29  212937 MOISTURE BARRIER 00 1
30  212942 AIR DOME AND TUBE 00 1
31  212983 BLEACH TANK 00 1
32  213013 HOSE, INJECTOR 00 1
33  213015 INJECTOR NOZZLE 00 1
34  213016 VALVE FOR INJECTOR         SUB 00 1
35  213055 INJECTOR TUBE 00 1
36  213057 SLEEVE FOR INJECTOR 00 1
37 N 213063 PALNUT FOR BLEACH RESERVOIR 00 1
38  213718 LID SWITCH PLUNGER 00 1
39  213719 UNBALANCE LEVER 00 1
40  213720 SPRING 00 1
41  214135 FASTENER CLIP 00 1
42  910182 SCREW 00 1

10

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: FRONT PANEL REMOVED

NOIMAGE

Model: A906

11



FRONT PANEL REMOVED

No. Part No. Description

Section:

Series Qty
1  200744 BOLT & GASKET ASSY.(SHORT) 00 1
2 N 200750 GEAR CASE COVER 00 1
3 N 200813 GEAR CASE COVER ASSEMBLY 00 1
4  200816 PULLEY, MOTOR (W/SET SCREW) 00 1
5  200846 CLAMP - TUB COVER 00 1
6  200900 CLAMP, SPRAY ARM HOSE 00 1
7  201639 UPPER MOTOR MOUNT 00 1
8 N 201674 LOWER MOTOR MOUNT----NA 00 1
9  201778 TUB COVER WITH WINDOW 00 1
10  201807 MOTOR - TWO SPEED 120-60 00 1
11  202515 HOSE CLAMP - 1-1/16 INCH 00 1
12  202532 POLY PUMP TBI 00 1
13  202574 CLAMP, HOSE 00 1
14 N 202677 PUMP PULLEY WITH PIN 00 1
15  202718 TENSION SPRINGS 00 1
16 N 202734 BUMPER 00 1
17 N 203193 GEAR HOUSING W/STUDS & TUBE 00 1
18 N 203229 OUTER TUB 00 1
19  203274 BASE WITH DAMPER PADS 00 1
20 N 203319 CABINET-WHITE 00 1
21  203723 POWER UNIT W/GEARS 00 1
22  203725 DAMPER W/BOLT & CLIP 00 1
23  204439 SCREW & FSTNER ASSY(FRT.PANEL) 00 1
24  204807 GRND.WIRE,SUPP.PLTE TO TOP CVR 00 1
25  204998 GLIDE KIT (4 W/POLY LUBE) 00 1
26  205000 GLIDE & SPRING KIT 00 1
27 N 210172 LOCK WASHER 00 1
28  210186 SCREW, GROUND WIRE TO BASE--NA 00 1
29  210385 NUT, LOCK 00 1
30  210684 FOOT, RUBBER 00 1
31 N 211099 COUNTERWEIGHT 00 1
32  211100 WASHER, CUSHION 00 1
33  211232 SEAL 00 1
34 N 211912 DELIVERY TUBE 00 1
35  211949 NUT, EYEBOLT 00 1
36 N 212336 SCREW, #8 X 3/4 INCH 00 1
37  212979 WASHER, TUB BRACE 00 1
38  212981 TRANSFER TUBE 00 1
39  212983 BLEACH TANK 00 1
40  213013 HOSE, INJECTOR 00 1
41  213015 INJECTOR NOZZLE 00 1
42  213016 VALVE FOR INJECTOR         SUB 00 1
43  213045 DRAIN HOSE-TUB TO PUMP 00 1
44  213053 BRACE, TUB 00 3
45  213054 CENTERING SPRING - 3 USED 00 3
46  213055 INJECTOR TUBE 00 1
47  213057 SLEEVE FOR INJECTOR 00 1
48 N 213063 PALNUT FOR BLEACH RESERVOIR 00 1
49  213073 WASHER, DOUBLE 00 1
50  213120 EYE BOLT FOR CENTER SPRING 00 1
51  213122 SCREW,CBNT.TO FRNT OF BASE--NA 00 1
52  213737 MOTOR SHIELD - POLY 00 1
53  302699 LEG, ADJUSTABLE (W/NUT) 00 1
54  311426 NUT, WASHERED LOCK 00 1
55  400179 HOSE CLAMP - 9/16 INCH 00 1
56  015408 SCREW, BEARING INSERT 00 1

12

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: FRONT PANEL REMOVED

NOIMAGE

Model: A906

13



FRONT PANEL REMOVED

No. Part No. Description

Section:

Series Qty
57  015627 SCREW, HEX HD CAP 5/16 X 5/8 00 6
58  052734 NUT 00 1
59  052740 NUT 00 1
60  052785 NUT,BRACE TO DAMPER 00 1
61 N 052836 CAP SCREW, 3/8-16 X 1 00 1
62 N 054866 LOCK WASHER 00 6
63  054867 WASHER, LOCK 00 3

14

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: POWER UNIT & CENTER ASSEMBLY

NOIMAGE

Model: A906

15



POWER UNIT & CENTER ASSEMBLY

No. Part No. Description

Section:

Series Qty
1  200730 AGITATOR SHAFT 00 1
2 N 200750 GEAR CASE COVER 00 1
3 N 200813 GEAR CASE COVER ASSEMBLY 00 1
4  200824 BEARING, TUB 00 1
5  201537 SEAL AND SPRING 00 1
6  202521 MOUNTING STEM 00 1
7 N 203193 GEAR HOUSING W/STUDS & TUBE 00 1
8  203723 POWER UNIT W/GEARS 00 1
9  203775 CTN 10 AUTO TRANS LUBE 00 1
10  204012 MOUNTING STEM REPAIR KIT 00 1
11  204013 TUB BEARING REPAIR KIT 00 1
12  204967 GEAR KIT-POWER FIN AGITATOR 00 1
13 N 210052 PITMAN 00 1
14  210054 PINION 00 1
15 N 210179 RETAINING RING 00 1
16  210183 GROOV-PIN, 1/4 X 1-1/4 00 1
17  210286 SEAL 00 1
18  210315 PINION 00 1
19  210632 GASKET 00 1
20  210690 SEAL, RUBBER 00 1
21 N 211022 BEARING 00 1
22  211028 DEFLECTOR,WATER (DRIVE TUBE) 00 1
23  211047 NUT, CLAMPING (INNER TUB) 00 1
24  211089 LUG, STOP 00 1
25  211090 WASHER, LOCK 00 1
26  211100 WASHER, CUSHION 00 1
27  211130 LINER, TUB BEARING 00 1
28  211210 WASHER,CLAMPING NUT(STAINLESS) 00 1
29  211375 SCREW,STOP LUG(CENTER SHAFT) 00 1
30  211483 WASHER, SPLINED 00 1
31  211484 LUG WASHER 00 1
32  211486 SCREW, 3/8-16 X 1/2 INCH 00 1
33 N 211487 GROOV-PIN 00 1
34  211618 SET SCREW, MTG. STEM 00 1
35 N 211837 SPRING FOR TUB SEAL 00 1
36  213044 CENTER SHAFT 00 1
37  213068 INTERMEDIATE GEAR 00 1
38 N 214276 WASHER FOR GEARS 00 1
39  0A4298 SEAL, AGITATOR DRIVE SHAFT 00 1
40  014792 COIL SPRING-CENTER SEAL 00 1
41  014827 WASHER-CENTER SHAFT 00 1
42  014839 COLLAR-DRIVE SHAFT 00 1
43  015149 BRASS WASHER-AGITATOR SEAL 00 1
44  015494 STOP RING-AGITATOR SHAFT 00 1
45  015629 BOLT, GRINDING CHAMBER-DRAI 00 1
46 N 015639 DOWEL PIN 00 1
47  015666 WASHER,RETAINING(CENTER SEAL)- 00 1
48  015667 RETAINING RING 00 1
49  015902 SPRING FOR AGITATOR 00 1
50  038313 SPANNER WRENCH 00 1
51  038555 TOOL-INSTALL CENTER SHAFT 00 1
52  054867 WASHER, LOCK 00 1
53  056016 CENTER SEAL GREASE, 4OZ TUB 00 1
54  056080 TRANS LUBE - AUTO, 34 OZ. 00 1
55 N 201463 PITMAN WITH WRIST PIN 00 1

16

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: AGITATOR & ACCESSORIES

NOIMAGE

Model: A906

17



AGITATOR & ACCESSORIES

No. Part No. Description

Section:

Series Qty
1  203265 LINT FILTER-DISPENSER 00 1
2  203323 AGITATOR - TURQUOISE 00 1
3 N 211654 O RING SEAL 00 1
4  212815 DISPENSER CUP 00 1
5 N 213017 SHROUD FOR ORIGINAL AGITATOR 00 1
6  910186 SCREW 00 1
7  015494 STOP RING-AGITATOR SHAFT 00 1
8 N 0A4731 SPLINE 00 1

18

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: BRAKE & CLUTCH ASSEMBLY

NOIMAGE

Model: A906

19



BRAKE & CLUTCH ASSEMBLY

No. Part No. Description

Section:

Series Qty
1  200720 BALL BEARING, RADIAL 00 1
2  200835 BEARING, BRAKE ROTOR 00 1
3  201126 ROTOR, BRAKE (W/FACING) 00 1
4  201190 BRAKE ASSEMBLY 00 1
5  211000 SCREW,HEX HEAD (BRAKE DRUM) 00 1
6 N 211038 CAP, OIL RETAINER 00 1
7  211039 RETAINER, BRAKE SPRING 00 1
8  211041 SPRING, BRAKE 00 1
9  211042 GASKET, BRAKE DRUM 00 1
10  211043 DRUM, BRAKE 00 1
11  211045 HOUSING, BRAKE 00 1
12  211059 PULLEY, DRIVE 00 1
13  211089 LUG, STOP 00 1
14  211090 WASHER, LOCK 00 1
15  211375 SCREW,STOP LUG(CENTER SHAFT) 00 1

20

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: 'POLY' PUMP

NOIMAGE

Model: A906

21



'POLY' PUMP

No. Part No. Description

Section:

Series Qty
1  200461 HOSE CLAMP - 1-5/8 INCH 00 1
2  202574 CLAMP, HOSE 00 1
3  202532 POLY PUMP TBI 00 1
4 N 202569 PUMP BEARING KIT 00 1
5 N 202677 PUMP PULLEY WITH PIN 00 1
6  204062 SEAL FOR IMPELLER 00 1
7  204224 IMPELLER & SEAL ASSEMBLY 00 1
8  211068 WICKING-TOP 00 1
9 N 211071 OIL SLINGER-BOTTOM 00 1
10  211072 OIL & WATER SLINGER-TOP 00 1
11  211200 WASHER 00 1
12 N 212028 PUMP HOUSING, POLY 00 1
13 N 212336 SCREW, #8 X 3/4 INCH 00 1
14  212384 GASKET FOR POLY PUMP 00 1
15 N 212624 COVER FOR PUMP 00 1
16  212684 ROLLPIN FOR PUMP PULLEY 00 1
17  400179 HOSE CLAMP - 9/16 INCH 00 1
18  015408 SCREW, BEARING INSERT 00 1

22

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: MOTOR MOUNT, BASE FRAME & CENTERING SPRS

NOIMAGE

Model: A906

23



MOTOR MOUNT, BASE FRAME & CENTERIN

No. Part No. Description

Section:

Series Qty
1  200744 BOLT & GASKET ASSY.(SHORT) 00 1
2  200816 PULLEY, MOTOR (W/SET SCREW) 00 1
3  201190 BRAKE ASSEMBLY 00 1
4  201639 UPPER MOTOR MOUNT 00 1
5 N 201674 LOWER MOTOR MOUNT----NA 00 1
6  201807 MOTOR - TWO SPEED 120-60 00 1
7  202532 POLY PUMP TBI 00 1
8  202608 SHIELD FOR MOTOR 00 1
9 N 202677 PUMP PULLEY WITH PIN 00 1
10  202718 TENSION SPRINGS 00 1
11  203274 BASE WITH DAMPER PADS 00 1
12  203725 DAMPER W/BOLT & CLIP 00 1
13  203956 DAMPER PAD KIT (W/POLY LUBE) 00 1
14  204314 POLY LUBE - 4 OZ 00 1
15  204998 GLIDE KIT (4 W/POLY LUBE) 00 1
16  204999 POLY-LUBE GREASE, 3.5 GRAMS 00 1
17  205000 GLIDE & SPRING KIT 00 1
18  205131 SWITCH, MOTOR START 00 1
19 N 205134 MOTOR EXTERNAL START SWITCH 00 1
20 N 205140 EXTERNAL START SWITCH 00 1
21  210186 SCREW, GROUND WIRE TO BASE--NA 00 1
22  210385 NUT, LOCK 00 1
23  210587 SCREW 00 1
24  210684 FOOT, RUBBER 00 1
25 N 211038 CAP, OIL RETAINER 00 1
26  211059 PULLEY, DRIVE 00 1
27  211089 LUG, STOP 00 1
28  211090 WASHER, LOCK 00 1
29  211100 WASHER, CUSHION 00 1
30  211124 V BELT, PUMP 00 1
31  211294 SCREW 00 1
31  211125 V BELT,DRIVE PULLEY 00 1
32  211375 SCREW,STOP LUG(CENTER SHAFT) 00 1
33  211880 SCREW, HEX HD #10 X 1/2 INC 00 1
34  211949 NUT, EYEBOLT 00 1
35 N 212142 BRACKET -MOTOR SHIELD 00 1
36  212979 WASHER, TUB BRACE 00 1
37  213007 SCREW, CABINET 00 1
38  213053 BRACE, TUB 00 1
39  213054 CENTERING SPRING - 3 USED 00 1
40  213073 WASHER, DOUBLE 00 1
41  213120 EYE BOLT FOR CENTER SPRING 00 1
42  213121 SCREW 00 3
43  213325 CLIP, RETAINER 00 1
44  213326 SCREW, RETAINING CLIP 00 1
45 N 213446 BELT GUARD 00 1
46 N 213447 CLIP FOR BELT GUARD 00 1
47 N 213667 WIRE RETAINING CLIP 00 1
48  213737 MOTOR SHIELD - POLY 00 1
49  213846 GUARD, BELT 00 1
50  302699 LEG, ADJUSTABLE (W/NUT) 00 1
51  311426 NUT, WASHERED LOCK 00 1
52 N 313262 RETAINER, WIRE HARNESS 00 1
53  015627 SCREW, HEX HD CAP 5/16 X 5/8 00 1
54  052734 NUT 00 1
55  052785 NUT,BRACE TO DAMPER 00 6

24

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: MOTOR MOUNT, BASE FRAME & CENTERING SPRS

NOIMAGE

Model: A906

25



MOTOR MOUNT, BASE FRAME & CENTERIN

No. Part No. Description

Section:

Series Qty
56  053241 SET SCREW, PULLEY 00 1
57 N 054866 LOCK WASHER 00 6
58  054867 WASHER, LOCK 00 3

26

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: WATER VALVE ASSEMBLY (ORIGINAL)

NOIMAGE

Model: A906

27



WATER VALVE ASSEMBLY (ORIGINAL)

No. Part No. Description

Section:

Series Qty
1  200975 DIAPHRAGM 00 1
2  200977 SOLENOID FOR WATER VALVE 00 1
3 N 201018 BODY FOR VALVE-NYLON 00 1
4  201575 HOSE CLAMP 00 1
5  201163 WATER VALVE 00 1
6 N 203192 LOWER HARNESS W/PLUG 00 1
7 N 203319 CABINET-WHITE 00 1
8 N 210429 SCREEN 00 1
9 N 210464 CLIP, GROUND 00 1
10 N 211348 GASKET 00 1
11 N 211350 SCREW, #8 X 1/2 INCH 00 1
12  211351 SPRING FOR PLUNGER 00 1
13 N 211352 PLUNGER 00 1
14 N 211353 WASHER 00 1
15 N 211354 FLOW WASHER 00 1
16 N 211356 RUBBER WASHER 00 1
17 N 211357 GASKET 00 1
18 N 211358 SPACER 00 1
19 N 211359 MOUNTING BRACKET 00 2
20 N 211360 COVER PLATE 00 1
21 N 211361 RETAINER 00 1
22 N 211362 OUTLET RETAINER 00 1
23  211363 SOLENOID GUIDE 00 3
24 N 211376 SPRING 00 1
25 N 211377 THERMAL ELEMENT 00 1
26 N 211378 RETAINER 00 1
27 N 211505 BRACKET 00 1
28 N 211714 SCREW, SELF-TAPPING 00 1
29 N 211715 OUTLET 00 1
30  212276 SCREW 00 1
31 N 212984 VALVE MOUNTING PLATE 00 1
32  213013 HOSE, INJECTOR 00 1
33  312620 SEMS SCREW, #10-16 X 1/2" 00 1

28

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: WATER VALVE ASSEMBLY (REVISED)

NOIMAGE

Model: A906

29



WATER VALVE ASSEMBLY (REVISED)

No. Part No. Description

Section:

Series Qty
1  200975 DIAPHRAGM 00 1
2  200977 SOLENOID FOR WATER VALVE 00 1
3  201575 HOSE CLAMP 00 1
4  203177 WATER VALVE 00 1
5 N 203319 CABINET-WHITE 00 1
6 N 204436 ACCESSORY WATE VALVE 00 1
7 N 210464 CLIP, GROUND 00 1
8  211351 SPRING FOR PLUNGER 00 1
9 N 211352 PLUNGER 00 1
10  211363 SOLENOID GUIDE 00 1
11 N 211379 SCREW, #8-18 X 5/8 INCH 00 1
12 N 211380 BRACKET FOR VALVE 00 1
13  212276 SCREW 00 1
14 N 212984 VALVE MOUNTING PLATE 00 1
15  213013 HOSE, INJECTOR 00 1
16 N 213426 VALVE BODY 00 1
17 N 213427 DAM FOR VALVE BODY 00 1
18 N 213428 FLOW WASHER 00 1
19 N 213429 LARGE BRACKET FOR VALVE 00 1
20 N 213430 RESTRICTOR UNDER SCREEN 00 1
21  213433 SCREEN FOR VALVE INLET 00 1
22  214337 SCREEN, VALVE 00 1
23  312620 SEMS SCREW, #10-16 X 1/2" 00 1

30

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: WATER INJECTION SYSTEM, HOSES & CLAMPS

NOIMAGE

Model: A906

31



WATER INJECTION SYSTEM, HOSES & CLA

No. Part No. Description

Section:

Series Qty
1  200461 HOSE CLAMP - 1-5/8 INCH 00 1
2  200672 INLET HOSE ASSY. 00 1
3  200675 INLET HOSE, COLD 5 FT. 00 1
4  200681 INLET HOSE, HOT 10 FT. 00 1
5  200682 INLET HOSE, COLD 10 FT. 00 1
6  200688 INLET HOSE, HOT 6 FT. 00 1
7  200756 INLET HOSE-COLD (4'LONG) 00 1
8  200757 INLET HOSE, HOT 4 FT. 00 1
9  200900 CLAMP, SPRAY ARM HOSE 00 1
10  200908 HOSE CLAMP - 1-1/2 INCH 00 1
11  200961 SCREEN WASHER, INLET HOSE 00 1
12  201112 SIPHON BREAK KIT 00 1
13  201486 INLET HOSE, HOT 8 FT. 00 1
14  201487 INLET HOSE, COLD 8 FT. 00 1
15  201575 HOSE CLAMP 00 1
16  202574 CLAMP, HOSE 00 1
17  202861 CARTON OF 25 HOSE, 5' 00 1
18 N 203144 HOSE EXTENSION, HOT OR COLD 00 1
19  211111 HOSE COUPLING 00 1
20 N 211447 WASH FOR SIPHON BREAK 00 1
21  211448 CLAMP 00 1
22  211641 CLAMP, 1-1/16" 00 1
23  211704 DRAIN HOSE 00 1
24  212942 AIR DOME AND TUBE 00 1
25  213013 HOSE, INJECTOR 00 1
26  213015 INJECTOR NOZZLE 00 1
27  213016 VALVE FOR INJECTOR         SUB 00 1
28  213045 DRAIN HOSE-TUB TO PUMP 00 1
29  213055 INJECTOR TUBE 00 1
30  213057 SLEEVE FOR INJECTOR 00 1
31 N 300463 INLET HOSE, COLD (6'LONG) 00 1
32  310632 SCREW 00 1
33  310842 SCREW 00 1
34  400179 HOSE CLAMP - 9/16 INCH 00 1
35  410296 CLAMP,WATER LEVEL SWTCH TUBE 00 1
36  013783 GASKET, INLET HOSE 00 1
37 N 059137 HOSE 31/32" PER FOOT BRANCH ST 00 1
38  059141 CTN. 50 FT. 31/32 DRAIN HOS 00 1

32

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: ELECTRICAL COMPONENTS

NOIMAGE

Model: A906

33



ELECTRICAL COMPONENTS

No. Part No. Description

Section:

Series Qty
1 N 200862 BALLAST 00 1
2  200863 FLUORESCENT LAMP 00 1
3 N 201423 RECEPTACLE 00 1
4 N 201838 STARTER SOCKET 00 1
5  201840 STARTER 00 1
6 N 202807 RECEPT FOR FLUORESCENT LAMP 00 1
7 N 203170 FABRIC CONTROL SWITCH 00 1
8 N 203368 LAMP SOCKET & SEAL 00 1
9 N 204230 FABRIC CONTROL SWITCH 00 1
10  204590 POWER CORD 00 1
11 N 204701 BUTTON KIT 00 1
12  210186 SCREW, GROUND WIRE TO BASE--NA 00 1
13  210186 SCREW, GROUND WIRE TO BASE--NA 00 1
14  211003 BRACKET 00 1
15 N 211017 PILOT LAMP 00 1
16  211252 SCREW 00 1
17  211294 SCREW 00 1
18 N 211410 SCREW, HEX HD #8 X 3/8 INCH 00 1
19  211737 WIRE CONNECTOR 00 1
20  211809 CLIP 00 1
21  211881 GROMMET, CORD 00 1
22 N 211967 SCREW, #8-32 X 3/8 INCH 00 1
23  212220 SCREW-HEX HD TYPE B #6 X 15/16 00 1
24 N 212266 SPRING-LIGHT BARRIER UNDER BUT 00 1
25 N 213006 BRACKET 00 1
26 N 213008 BRACKET 00 1
27 N 213012 BRACKET FOR LAMP SOCKET 00 1
28  213323 FASTENER, EXHAUST DUCT KIT 00 1
29 N 213368 DELICATE BUTTON 00 1
30 N 213369 WOOL BUTTON 00 1
31 N 213370 PERMANENT PRESS BUTTON 00 1
32 N 213371 FULL WHITE LOAD BUTTON 00 1
33 N 213372 PARTIAL WHITE LOAD BUTTON 00 1
34 N 213373 FULL COLORED LOAD BUTTON 00 1
35 N 213374 PARTIAL COLORED BUTTON 00 1
36 N 213375 BRIGHT COLORS BUTTON 00 1
37 N 213376 RINSE BUTTON 00 1
38 N 213377 SPIN DRY BUTTON 00 1
39 N 213667 WIRE RETAINING CLIP 00 1
40  301548 CLAMP, GROUND (W/SCREW) 00 1
41  303846 SCREW & WASHER ASSY. 00 1
42 N 310744 SCREW-LAMP RECEPTACLE TO BRACK 00 1
43  311155 GROUND WIRE 00 1
44 N 313262 RETAINER, WIRE HARNESS 00 1

34

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: 50 CYCLE CONVERSION LIST

NOIMAGE

Model: A906

35



50 CYCLE CONVERSION LIST

No. Part No. Description

Section:

Series Qty
1 N 202160 MOTOR 120-50  Note: MOTOR (115V-50C) 00 1
2  202496 PULLEY, MOTOR (W/SET SCREW)  Note: PULLEY 00 1
3  211948 DRIVE BELT 120-50 240-50  Note: DRIVE BELT (115V-50C) 00 1
4  211451 PUMP BELT 120-50 240-50  Note: PUMP BELT (115V-50C) 00 1
5  201408 CAPACITOR 120-50  Note: CAPACITOR (115V-50C) 00 1
6  211149 CLIP, CAPACITOR  Note: CLIP FOR CAPACITOR (115V-50C) 00 1
7  201110 WIRE CONNECTOR  Note: WIRE CONNECTOR (115V-50C) 00 1
8 N 201628 BALLAST  Note: BALLAST (115V-50C) 00 1
9  203177 WATER VALVE  Note: WATER VALVE (115V-50C) 00 1
10  201110 WIRE CONNECTOR  Note: WIRE CONNECTOR (115V-50C) 00 1
11 N 202167 31-C GREEN WIRE  Note: 31-C GREEN WIRE (115V-50C) 00 1
12  203237 #17 WIRE WITH TERMINAL  Note: #17 WIRE W/TERMINAL (115V-50C) 00 1
13 N 204232 TIMER W/RAPID ADVANCE  Note: TIMER (115V-50C) 00 1
14 N 202159 MOTOR 240-50  Note: MOTOR (230V-50C) 00 1
15  202496 PULLEY, MOTOR (W/SET SCREW) 00 1
16  211948 DRIVE BELT 120-50 240-50  Note: DRIVE BELT (230V-50C) 00 1
17  211451 PUMP BELT 120-50 240-50  Note: PUMP BELT (230V-50C) 00 1
18  201101 CAPACITOR  Note: CAPACITOR (230V-50C) 00 1
19  211149 CLIP, CAPACITOR  Note: CLIP FOR CAPACITOR (230V-50C) 00 1
20  201110 WIRE CONNECTOR  Note: WIRE CONNECTOR (230V-50C) 00 1
21 N 201621 BALLAST  Note: BALLAST (230V-50C) 00 1
22 N 202630 LAMP  Note: LAMP (230V-50C) 00 1
23  203365 WATER VALVE W/SOLENOIDS 00 1
24  201848 SOLENOID 240-50  Note: SOLENOID (230V-50C) 00 1
25 N 202168 GEAR MOTOR & SWITCH PLATE 00 1
26 N 203363 FILL SWITCH  Note: FILL SWITCH (230V-50C) 00 1
27 N 202981 SOLENOID 240-50  Note: SOLENOID (230V-50C) 00 1
28  201110 WIRE CONNECTOR  Note: WIRE CONNECTOR (230V-50C) 00 1
29 N 202167 31-C GREEN WIRE  Note: 31-C GREEN WIRE (230V-50C) 00 1
30  203237 #17 WIRE WITH TERMINAL  Note: #17 WIRE W/TERMINAL (230V-50C) 00 1
31 N 204233 TIMER W/RAPID ADVANCE  Note: TIMER W/RAPID ADVANCE(230V-50) 00 1

36

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: TIMER MOTORS

NOIMAGE

Model: A906

37



TIMER MOTORS

No. Part No. Description

Section:

Series Qty
1 N 204452 TIMER MOTOR 120-50  Note: TIMER MOTOR (115-50) 00 1
2  204453 TIMER MOTOR 240-50  Note: TIMER MOTOR (230-50) 00 1

38

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: MOTOR SWITCHES

NOIMAGE

Model: A906

39



MOTOR SWITCHES

No. Part No. Description

Section:

Series Qty
1  205131 SWITCH, MOTOR START  Note: MOTOR EXTERNAL START SWITCH   PROD.#2-1666-2 00 1
2 N 205134 MOTOR EXTERNAL START SWITCH  Note: MOTOR EXTERNAL START SWITCH   PROD.#2-1666-8 00 1
3 N 205140 EXTERNAL START SWITCH  Note: EXTERNAL START SWITCH         PROD.#2-1666-5 00 1

40

*Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available


